<]
TUDelft

Delft University of Technology

Novel approaches of flocculant application in sewage treatment

Kooijman, Guido

DOI
10.4233/uuid:00358590-f320-4db8-b9f0-282255eaebb9

Publication date
2020

Document Version
Final published version

Citation (APA)

Kooijman, G. (2020). Novel approaches of flocculant application in sewage treatment. [Dissertation (TU
Delft), Delft University of Technology]. https://doi.org/10.4233/uuid:00358590-f320-4db8-b9f0-
282255eaebb9

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
[...]
Mels, A., 2001. Dissertation: Physical-chemical pretreatment as an option for increased
sustainability of municipal wastewater treatment plants. Wagening University.

Novak, J.T., Goodman, G.L., Pariroo, A., Huang, J., Goodman, L., 1988. The Blinding of
Sludges during Filtration The blinding of sludges. Water Pollut. Control Fed. 60, 206—214.

Novak, J.T., Sadler, M.E., Murthy, S.N., 2003. Mechanisms of floc destruction during
anaerobic and aerobic digestion and the effect on conditioning and dewatering of biosolids.
Water Res. 37, 3136—44. doi:10.1016/50043-1354(03)00171-4

O’Gorman, J. V., Kitchener, J.A., 1974. The flocculation and de-watering of kimberlite clay
slimes. Int. J. Minteral Process. 1, 33—49.

Pelssers, E.G.M., Cohen Stuart, M.A.., Fleer, G.J., 1990. Kinetics of bridging flocculation. J.
Chem. Soc. Faraday Trans. 86, 1355-1361.

Rattanakawin, C., Hogg, R., 2001. Aggregate size distributions in flocculation. Colloids
Surfaces A Physicochem. Eng. Asp. 177, 87-98. d0i:10.1016/50927-7757(00)00662-2

Schaum C, Lensch D, Cornel P. Evaluation of the energetic potential of sewage sludge by
characterization of its organic composition. Water Sci Technol 2016:3072-9.
do0i:10.2166/wst.2016.188.

Snyder, S.J., 2010. Freak Alligator Rises From NYC Sewers, May Have Been Picking Up
Chinese Takeout. Time.

Sorensen, P.B., Christensen, J.R., Bruus, J.H., 1994. Effect of small scale solids migration in
filter cakes during filtration of wastewater solids suspensions. Water Environ. Res. 67, 25—
32.

Spinosa, L., Vesilind, P.A., 2001. Sludge into Biosolids - Processing, Disposal, Utilization.

Tamis, J., van Schouwenburg, G., Kleerebezem, R., van Loosdrecht, M.C.M., 2011. A full scale
worm reactor for efficient sludge reduction by predation in a wastewater treatment plant.
Water Res. 45, 5916-24. doi:10.1016/j.watres.2011.08.046

Taylor, M.L., Morris, G.E., Self, P.G., Smart, R.S.C., 2002. Kinetics of adsorption of high
molecular weight anionic polyacrylamide onto kaolinite: the flocculation process. J. Colloid
Interface Sci. 250, 28-36. do0i:10.1006/jcis.2002.8341

Thistleton, J., Berry, T.A., Pearce, P., Parsons, S.A., 2002. Mechanisms of chemical
phosphorus removal Il. Iron (ll1) salts. Process Saf. Environ. Prot. Trans. Inst. Chem. Eng. Part
B 80, 265—-269. d0i:10.1205/095758202762277623

34



Tripathi, P.N., Chaudhuri, M., Bokil, S.D., 1976. Nirmali seed. A naturally occurring coagulant.
Indian J. Environ. Health 18, 272-281.

Van Nieuwenhuijzen A. F., van der Graaf JHIM, Kampschreur MJ, Mels a R. Particle related
fractionation and characterisation of municipal wastewater. Water Sci Technol
2004;50:125-32.

Van Nieuwenhuijzen, A.F., Evenblij, H., van der Graaf, J., 2000. Direct wastewater membrane
filtration for advanced particle removal from raw wastewater, in: Chemical Water and
Wastewater Treatment VI. Springer, pp. 235-244.

Wei H, Gao B, Ren J, Li A, Yang H. Coagulation/flocculation in dewatering of sludge: A
review. Water Research 2018;143:608-31. doi:10.1016/j.watres.2018.07.029.

Yang, Y., Fu, J.,, Peng, H., Hou, L., Liu, M., Zhou, J.L., 2011. Occurrence and phase distribution
of selected pharmaceuticals in the Yangtze Estuary and its coastal zone. J. Hazard. Mater.
190, 588-96. doi:10.1016/j.jhazmat.2011.03.092

35



2. Influence of chemically enhanced primary treatment on anaerobic digestion
and dewaterability of waste sludge

This chapter is based on: Kooijman, G., de Kreuk, M., & van Lier, J. B. (2017). Influence of
chemically enhanced primary treatment on anaerobic digestion and dewaterability of waste
sludge. Published in Water Science & Technology 76(7):wst2017314 - May 2017 DOI:
10.2166/wst.2017.314

2.1. Abstract

To lower energy consumption at a sewage treatment plant (STP), primary settling could be
enhanced to direct more COD to anaerobic digestion (AD) for increased biogas production
and decreased aeration. Primary settling can be chemically enhanced by applying
flocculants. Flocculants are refractory compounds that may affect all sludge treatment
facilities. In this study the consequences are investigated of the application of flocculants in
chemically enhanced primary treatment (CEPT) on AD and subsequent dewatering of
digested sludge in a conventional STP. It was found that flocculants maintain their effect
throughout all sludge processing facilities. With CEPT, more readily degradable solids were
removed, resulting in a higher bio-methane potential of the primary sludge. In AD,
flocculants lowered the viscosity, meanwhile an increased hydrolysis rate was observed. But
flocculants also partially irreversibly bound substrate in such way that it is not available for
biological degradation anymore. In subsequent dewatering of digested sludge, a higher dry
solids concentration was observed with CEPT. A computer simulation showed that in a
conventional biological nutrient removal (BNR)-STP, CEPT would not be economically
feasible. However, several benefits were discussed that can make CEPT an interesting option
for future low COD/N tolerant STPs with, for example, main stream Anammox processes for
N-removal.

2.2. Introduction

In industrial wastewater treatment, there are many different applications for flocculants.
For example, the solids of poultry or pig manure can be concentrated using cationic
flocculants to allow for smaller anaerobic digester volumes (Campos et al., 2008; Liu et al.,
2016; Mgller et al., 2007). In an upflow anaerobic sludge blanket (UASB), pre-treatment of
the flocculent biomass with cationic flocculant can improve the COD removal performance
at low hydraulic retention times (HRTs) (Garcia et al., 2008). Uncoupling HRT and solids
retention time (SRT) can be applied in a continuously stirred tank reactor by returning
flocculated solids from the effluent using flocculants (Cobbledick et al., 2016). In
conventional sewage treatment plants (STPs), the application of flocculants is commonly
limited to sludge dewatering. Using flocculants in the primary settler, however, could lead
to a more positive energy balance of STPs: more influent COD could be used for biogas
production via anaerobic digestion (AD), instead of the current aerobic oxidation of COD in
the aeration tanks.

Chemically enhanced primary treatment (CEPT) with flocculants is thus far not combined
with conventional biological nutrient removal (BNR)-STPs because of the critical COD/N ratio

36


https://www.researchgate.net/journal/0273-1223_Water_Science_Technology
http://dx.doi.org/10.2166/wst.2017.314

for denitrification. Since COD is required for denitrification, extensive COD removal by CEPT
can compromise efficient nitrogen removal due to a lack of COD for denitrification (Van
Nieuwenhuijzen et al., 2000). According to the electron balance, the minimum amount of
COD required for nitrification and subsequent denitrification is 2.86 gCOD/gN. However, the
organisms in sewage treatment require COD for growth as well. Therefore, in practice, a
COD/N ratio of 6 to 30 gCOD/gN is required (Golterman, 1985; Roy et al., 2010; Sobieszuk
and Szewczyk, 2006; Yadu et al., 2018). Recently, novel low COD/N tolerant N removal
technologies were introduced such as N removal over nitrite or Anammox processes in the
waterline of the STP (Hoestra, 2017; Lotti, 2016). With Anammox, for example, a COD/N
ratio as low 1.2 to 2.5 gCOD/gN is shown to be sufficient for N removal in sewage (Hoekstra,
2017; Ji et al., 2018; Lotti, 2016; Miao et al., 2018; Wang et al., 2018;). With the perspective
of low COD/N tolerant BNR-STPs, CEPT with flocculants could be advantageous for the
energy balance and space requirements of a BNR-STP in the future.

However, there is not much known about the effects of flocculants on anaerobic digestion
and subsequent sludge treatment facilities. It is known that flocculants are not readily
biodegradable anaerobically (Chang et al.,, 2001; Chu et al., 2003). Therefore, flocculants
applied in CEPT may retain their flocculating capacity throughout all subsequent sludge
processing facilities and affect the entire STP. For example, flocculants present in the
anaerobic digester are hypothesized to reduce the polymer consumption for subsequent
sludge dewatering (Cobbledick et al., 2016). But also, the solids content of dewatered sludge
may be improved. Since sludge disposal is one of the largest cost factors of sewage
treatment and can amount up to 50% of the total operational costs (Spinosa and Vesilind,
2001), small differences in dry solids percentage of dewatered sludge can have large effects
on the operational costs of STPs.

This study presents a renewed perspective on the application of CEPT, using solely organic
flocculants and coagulants (referred to as flocculation aids, or FAs in this section) to increase
primary sludge production and enhance dewaterability of the digested waste sludge. Also,
the effects of the presence of FAs on the AD process are investigated. Finally, a
mathematical simulation of a reference STP using the Biowin software package was
performed in which the experimental results were used, to determine the economic effects
of CEPT.

2.3. Materials and methods
2.3.1. Chemically enhanced primary treatment experiment (CEPT Experiment)

The CEPT Experiment is a settling experiment. Results will show the effects of FAs in the
primary settler, meanwhile flocculated and settled sludges are being produced to be used in
the AD and dewatering experiments. The CEPT Experiment was performed at STP Leiden
Noord, The Netherlands (150.000 P.E.), during dry weather flow conditions. Four grab
samples of 80 L were collected at the same time, after coarse screening. The samples are
representative for the influent at this STP, since measured concentrations were in the range
of the yearly averages for COD (557+120 mg/L), TN (53+10 mg/L) and TP (9.3+1.8 mg/L).
Three different settling situations using flocculants were compared to the reference settling

37



(situation RS), where there was settling without dosing flocculants (Table 2.1). The used FAs
were cationic flocculant (situation C), anionic flocculant (situation A) and a mix between
coagulant and cationic flocculant (situation M). The applied concentrations were based on
optimal turbidity removal (data not shown). Flocculants were added during 3 minutes of
vigorous stirring. Then 60 s of slow stirring was followed by a 30 min settling period. The
supernatant water was syphoned off.

Table 2.1. Overview of settling, BMP and SMA experiments performed in this study. FA = flocculation aid; Cra =
cationic flocculant; Ara = anionic flocculant; Mea = organic coagulant.

Reference in Type of Flocculant dosage or substrate Description
paper experiment
Substrate: influent at STP Leiden Noord
Situation RS: no FAs
Primar Screened influent of STP
CEPT Experiment . Y . Situation C: 10 ppm Cra Leiden Noord was settled,
sedimentation . .
o with and without CEPT
Situation A: 10 ppm Ara
Situation M: 10 ppm Mea and 2 ppm Cra
Sludge samples of CEPT
Substrate: mixture of secondary sludge g. P .
BMP_1 BMP test . Experiment were used in
and sludge samples of CEPT experiment
BMP test
BMP test with primary and
Substrate: Secondary and primary sludge ~ secondary  sludge  as
substrate, with Cra in
BMP_2_Cra BMP test Flocculant dosage: 0, 5, 7.5 and 10 g/kg different  concentrations
Cra added to the BMP test
bottles at t=0
Substrate: Secondary and primary sludge ~ Unstirred  BMP  test with
BMP_3_Unstirred BMP test and without Cra addition at
FA dosage: 0 and 5 g/kg Cra t=0
Substrate: acetate SMA test with flocculated
SMA_FA SMA test and non-flocculated
FA dosage: 5 g/kg Cra inoculum

The FAs (Table 2.2) were selected from a set of commercially available FAs. The applied
concentrations (Table 2.1) were based on turbidity removal performance in screened dry
weather wastewater of STP Leiden Noord. Both cationic and anionic poly-electrolytes were
used, as well as an organic coagulant.

38



Table 2.2. Flocculants and coagulant used for the experiments on the flocculation of sludge.

Name Reference  Type Active compounds MW Charge COD [mg/g]
in paper
Core Shell Cra Cationic  organic Acrylamide based i Low 8643
flocculant polymer
Ultimer Ara Anionic  organic Acrylamide based Medium Medium 2341
flocculant polymer MwW

Nalco Mea Organic coagulant  Poly-ampholytic High MW - 42+2

2.3.2. Biomethane potential and specific methanogenic activity tests

Biomethane potential (BMP) tests assessed the extent of methane production (Angelidaki et
al., 2009; Holliger et al., 2016). The BMP tests performed are summarized in Table 2.1. In all
BMP tests the substrate consisted of primary sludge, either from the CEPT Experiment or
directly taken from the STP Leiden Noord, and secondary sludge. The substrate, i.e. primary
and secondary sludge was mixed in a 3:1 volatile solids (VS) ratio, respectively, to resemble
the composition fed to the anaerobic digester at STP Leiden Noord. As an inoculum,
digested sludge of STP Leiden Noord was used with total suspended solids (TSS)
concentration of 33.620.4 g/L and volatile suspended solids (VSS) concentration of 23+0.5
g/L. A VSS inoculum:VS substrate ratio (VSS//VSs) of 2 was used. A control with only
inoculum was included to correct for the biogas produced by the inoculum in the BMP_1
experiment. All BMP tests were done in triplicates in bottles of 400 mL and were incubated
in @ New Brunswick Scientific Innova 44 at 35 °C and stirred at 150 rpm, except for the
experiment under non-stirred conditions. The produced biogas was scrubbed with a 3M
NaOH solution to remove the CO,. The methane production was measured over time with
an automated methane potential test system (AMPTS), Bioprocess Control (Lund, Sweden).
The BMPs were terminated when three consecutive days of <1% biogas increase was
measured (Holliger et al., 2016) except for the BMP_3_Unstirred experiment, where we
were only interested in the initial rate of digestion. The specific methanogenic activity (SMA)
test was performed with the same equipment and settings. The VSSinoculum:CODsubstrate ratio
was 2 with sodium acetate in a buffer (10 mM phosphate, pH 7) together with micro and
macro nutrients according to Zhang et al. (2014).

2.3.3. Analytical techniques

Particles counting was performed with a Met One particle counter in the size range of 2-100
um and equipped with a LB1020 sensor (Beckman Coulter, Bra, United States). An Anton-
Paar USD200 rheometer with Z2 DIN and TEZ 180 bob (Graz, Austria) measured the viscosity
of the sludge mixtures. Merck kits (Germany) determined the ammonium-N (10 — 150 mg-
N/L), COD (25-15000 mg L) and P concentrations (0.015 — 5 mg-P L1). Total solids (TS), VS,
TSS, and VSS were measured according APHA (1999). The protein measurements were done
with protein reagent 0.01% (w/v) Coommassie Briljant Blue, 4.7% (w/v) ethanol and 8.5%
(w/v) phosphoric acid with a BSA calibration line and measured at 595 nm (Bradford, 1976).

39



Turbidity was determined with a Hach 2100N turbidity measurement device. Fluorescence
spectra were recorded using a Perkin-Elmer LS-50B luminescence spectrophotometer, which
uses a 450W xenon lamp. All samples were diluted with carbon-free electrolyte solution at
pH about 7.5. The fluorescence excitation emission matrix (F-EEM) tests were carried out at
a concentration of 1 mg C L'! to minimize the inner-filter effect. The acquisition interval and
integration time were maintained at 0.5 nm and 0.1 s, respectively. Right-angle geometry
was used for liquid samples in a 10 mm fused-quartz cuvette. Three dimensional spectra
were obtained by repeatedly measuring the emission spectra within the range of 280-600
nm, with excitation wavelengths from 200 to 400 nm, spaced at 10 nm intervals in the
excitation domain. Spectra were then concentrated into an excitation-emission matrix
(EEM).

2.3.4. Dewatering parameters

Capillary suction time (CST) measurements were done with a Triton Electronics Type 304m
(Essex, England). CST was used to indicate the optimal PE dosing values for the dewatering
experiments. For the dewatering test, a mini filter press was used, which was custom made
by Mareco (Kortehemmen, the Netherlands). The pressure was set at 3.5 bar with 200s
pressing time. The piston speed was set to ~1 cm min. The specific resistance to filtration
(SRF) tests were done with Grade 1 Whatman filters with 1 bar of pressure and a sludge
volume of 100 mL. The values for SRF and blinding index B were calculated according to
Novak et al. (1988).

2.3.5. Biowin simulation

To evaluate the impact of CEPT on the activated sludge process, the Biowin 3.1 simulator
was used. The STP of Leiden Noord was simulated using a flow of 20.000 m3? d! and the
standard parameters of Biowin. To simulate flocculation in the primary settler (PS), the
removal percentages of the PS in the Biowin package was varied to match the removal
observed in the batch experiment and thus varied per FA used: 60% for the reference
situation (RS), 80% for M and 95% for C. Also the ortho-phosphate fraction (fPO4) was
adjusted to obtain a similar phosphate removal as in the flocculation tests. The operational
temperature was set to 15 °C.

2.4. Results and discussion

In order to determine the effects of FAs on anaerobic digestion and sludge dewatering,
primary sludge was produced in the CEPT Experiment. As expected, settling situation C and
settling situation M showed a significant improvement in terms of COD, TSS and VSS
removal, when compared to situation RS (Table 2.3). Dosage of 10 ppm Cra (settling
situation C) showed a 66% increased COD removal, 120% increased TP removal and 45%
increase in TSS removal. During settling situation M, these removal efficiencies increased
with 47%, 88% and 28%, respectively. Application of 10 ppm Ara (situation A) did not
improve the removal at all which can be explained by the fact that particles in domestic
sewage are negatively charged (Elmitwalli et al.,, 2001; Rytwo et al., 2014) and thus are
generally not bound by the negatively charged anionic FAs.

40



Table 2.3. Supernatant and influent characteristics of the CEPT Experiment. Samples were taken at STP Leiden

Noord (150.000 P.E.).
cobD TP TN TSS VSsS Turbidity
[mg/L]  [mg/L]  [mg/L]  [mg/L] [mg/L]  [NTU]
Supernatant situation RS 324+11 7.910.1 60+1 10610 8912 71
Supernatant situation C 206114 6.4+0.0 55+1 45114 3512 25
Supernatant situation A 326+17 8.0+0.1 6012 101+20 76113 67
Supernatant situation M 240+11 6.8+0.0 5414 68+2 58+1 38
Influent CEPT Experiment 5037 9.210.1 6315 240410 2074 99

2.4.1. Anaerobic digestion

During a BMP test (BMP_1), the methane production per gram VS of primary sludges from
the CEPT Experiment was followed over time (Figure 2.1). The produced methane of the
sludges during the first two days were comparable for all samples. The produced methane
of sample A was similar to the methane produced by sample RS over the whole period. This
was expected because situation A did not show any improved removal during settling and
therefore is not likely to have affected the settled sludge in composition. However, between
two and five days, samples C and M displayed a significantly (p<0.1) higher methane
production rate. Also, the BMPs of samples of situation C and M were significantly higher

than the BMP of sample RS.

41



RS C A M

0.35

0.3

0.25

0.2

0.15

methane [N-L/gVS]

0.1

0.05

0 2 4 6 8 10 12 14 16 18
Time [d]

Figure 2.1. Methane production during the BMP (BMP_1) test in N-mL methane per g VS substrate of primary
sludges of the CEPT Experiment. C refers to sludge produced from sewage influent with 10 ppm cationic
flocculation aid (FA); A refers sludge produced by with 10 ppm anionic FA; and M refers to sludge produced
with 10 ppm organic coagulant and 2 ppm cationic FA. RS is the reference situation where sludge was produced
by plain settling without FA additions.

Since FAs could be partially anaerobically digested (Campos et al., 2008; Chang et al., 2001),
the added FAs may have contributed to the biogas production for samples C and M.
However, the COD added by the addition of FAs was too low (equivalent to <1 mL CH4 gVS™)
to explain the differences in BMP and methane production rate. With CEPT, additional small
particles can be removed that would not have settled without FA dosing. These particles
may have had a different biodegradability and therefore may have caused the increased
digestion rates and higher BMPs for C and M. To distinguish between the physiological
effects on the sludge that FAs establish, such as change in viscosity, and the difference in
flocculated material (substrate), a new experiment was performed: BMP_2 Cra. In
BMP_2 Cra, cationic FA (Cra) was added in different concentration at t=0 to the incubation
bottles of the BMP experiment with the same quantity of primary and secondary sludge as
substrate. The methane production is shown in Figure 2.

42



1.6

I
iN

=
N

=
o

o
[

Methane [N-L]

°
)}

0.4

0.2 A

0.0 T T T 1
0 5 10 15 20
Time [d]
=—=0g/kg =5 g/kg 75g/kg =—=10g/kg

Figure 2.2. Methane production during a BMP test with primary, secondary sludge as substrate. Cra was added
directly to the BMP test bottles at t=0 in different concentrations (BMP_2_Cra). All samples contained the same
amount and type of primary and secondary sludges.

In BMP_2_Cra, a significant decrease in BMP was found with an increased Cra addition (7.5
and 10 g kg'), when results were compared to the BMP without additions (0 g kg™). This
indicates that increased BMP values in BMP_1 of samples C and M flocculated sludge is
attributable to an increased fraction of readily biodegradable material in these sludges,
which were removed from the sewage during the CEPT Experiment.

Decreased biodegradability in BMP_2 Cra due to FA addition was observed before in
literature. Chu et al. (2003) showed that the BMP of waste activated sludge was lowered
with a high cationic flocculant dosage (>5 g kgt). Chu et al. (2005) hypothesized that
substrate mass transfer resistance causes decreased biodegradability. However, mass
transfer resistance may lower the rates of AD, but will not determine the BMP, since it is a
measure for the ultimate biodegradability of the substrate. Chang et al. (2001) reported that
parts of the flocculant are not available for anaerobic digestion. The structure of these
refractory fractions might shield substrate from hydrolysis when irreversibly bound, which
could be the reason for the observed reduced BMP values observed in literature and in
BMP_2 Cra. This reduced BMP was observed earlier with the digestion of flocculated sludge
(Campos et al., 2008). It was postulated that there was an accumulated of refractory
colloids. However, no proof was presented for this hypothesis.

The rates of anaerobic digestion in BMP_2 Cra were also affected by the addition of Cga. The
initial digestion rates were enhanced significantly (p<0.1) in all the flocculated samples
compared to the non-flocculated sample (0 g kg): the production rate in the first four days
was 169+6 N-mL d* for the non-flocculated sludge batch and 214+3, 212+0 and 206+0 N-mL

43



d? for the 5, 7.5 and 10 g kg FA-batches, respectively. On day 1, the volatile fatty acids
(VFA) concentration of the non-flocculated sludge batches were below the detection limit,
indicating a direct conversion of VFA intermediates to methane. Apparently,
methanogenesis was not the rate limiting step during the BMP assays. However, on day
four, 84, 125, and 169 mg L of total VFA was found in the 5, 7.5 and 10 g kg! FA-batches,
respectively. An SMA test with flocculated and non-flocculated inoculum (SMA_FA) revealed
that the methanogenic activity was slightly lowered by the addition of Cra yielding an SMA
of 0.19+0.00 gCOD gVSS* d! for the non-flocculated and 0.18+0.00 gCOD gVSS™ d*! for the
flocculated sludge. Based on these SMA results, the expected maximum rate of methane
production in this setup was 206 N-mL d* for the non-flocculated and 195 N-mL d! for the
flocculated sludge batches. The observed increased methane production rates at the start of